SPN10-20

Semi electric pallet—stacking truck

o EhFE R ME R 4
Parts list 4 Hx

20250321 VO3



PARTS ORDERING INSTRUCTIONS
HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this information will assure prompt, efficient
handing of your order.

Since your dealer carries many parts in stock and maintains up—to—date prices on all parts, he will be able to process your order immediately
If, for some reason, the part is not in stock, he will order it from the factory. In either event, he maintains a current file of service manuals
which give all available parts ordering or technical information.
WHERE TO ORDER

Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the factory, he is able to get
prompt service for you. Parts are shipped in accordance with shipping instructions given on the order.
INSTRUCTIONS FOR RETURNING PARTS

Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval. We cannot accept responsibility for parts returned
without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will arrange for authorization
to return the parts
CHANGES

When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted in your parts manual as soon
as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause you to order wrong parts.

FAET WL
WAl T I

LTI R, SR B  E RS, B, HSRFES . SRAX s B RS (RIE 7 T IS i 6

A 2R A IR 2 B AR B, T EL A B ORI A B O K S 0, BT DMt 2 R AR A A T T R . (B R A SR SR R, A7 B i XA B, Al AT . LiE
LRERITE I, T B — RS TN SO, SRR AL T R T W B R B LS

T g
AT EATELN, SR ES S NEH R EITI . WREH A L ENATITEL, AN IR AREERIRSS . RIEERITIAGE S, TAFAIE X R A ERAE U B & — i .
T KRB UL

BT, BEONEHR R, B FARAFLNF R, RAREAFTAAK. AT 0B 2 AR IR R K 17157

IR — R — E HIRIE, HRREIEMHE . ALMREIAEAT DURIE, WIS A ELRIE K 24T
BARBH

X FHEARABEN, ZAFMIBIERSEHRT. DEEIRXEBIETN, & Z T el AR SR Z TN 58 RN R SR Z4F0, WaTae & SBEIT . 44
S5 THI R R



GENERAL INFORMATION
INDEX

This parts manual is arranged for easy identification of parts . The index at the front of the catalog gives location of major groups and assemblies.
PART LIST

The Item, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item and the part ordering number.
The Description is a description of the part number in alphabetical form. The Qty is the quantity used on the machine. The Applied Date is a description

when the part is applicable. The Remark is the explanation of the part for a supplement such as the model the capability, the characteristic etc.
HOW TO READ PARTS MANUAL

HELP 1:
Item Part No Description Qty Applied Date Remark
1 02. XDC. 3556 Battery 1 24V/20AH
A : 1 02. XDC. 3557 Battery 1 24V/30AH
1 02. XDC. 3558 Battery 1 24V/40AH
2 03.0132 Screw M5X8 5
7 03. 0245 Nut M12 2
8 03. 04790 Spring 2
B :> 9 01 30. 01. 6685 Wheel Frame 1 -210125
9 02 40.11. 048 Wheel Frame 1 210125—
6 02. KSCX. 0001 Cover 1
7 03. 0243 Nut M10 2 Cancel
C :> 8 40. 11. 040 Roller 2
9 03. 1088 Bolt M10X60 2
3 33.054. 0001 Frame (550) 1
3 33. 054. 0002 Frame (685) 1
D |:> 1 03. 02393 Screw M6X 16 6
5 40. 18. 005 Shaft (550) 1
5 40. 15. 044 Shaft (685) 1
6 33.036. 0007 Push Rod Welding 2 For 1800Kg
E I:> 7 03. 0691 Bushing® 19X ® 16X 15 4
8 03. 0305 Round Pin®5X30 10




A: The part of Index 1 is Optional.

B: The part of Index 9 has an Applicability, because it’s our policy to constantly improve our products
C:The part of Index 7 indicates that the part is canceled. Note the version number when ordering

D:The part of Index 3 indicates that the frame welds have different specifications, 550 or 685 indicates the outer width of the forks. Index 5 indicates
the parts used for the outer width of the forks.

E:The part of Index 6 indicates that the part is used for model with load capacity of 1800KG.

1. Record by time

- 210125 : Ending on January 25, 2021.

210125- : Beginning on January 25, 2021.

2. Record by serial number

01 : Ending at 01

02 : Starting at 02



HELP 2:

A 5.9 Wiring Harness Assembly
B = 5.201 Wiring Harness Assembly
(O 5.202  Wiring Harness Assembly

A:Section 5.2 is the original version.

B:Section 5.201 is the version that some parts in the Section 5.2 have been changed.

C:Section 5.202 is the version that some parts in the Section 5.20lhave been changed.

When you order, Please locate specific parts information of your truck by the Applied Date of parts in each version.



WE
H3x
W24 H 0 WA RN iR o, FFE R SRS SR E R 5 B
FHHAAE
ltem AR AR F, BREKMTE . Part No.& 41— RVIHER B 11114 505, Description &M CF AR Z4H1 565, Qty RN 2 ZF4AE
N FEH R %E. Applied Date Kox 124 EH IR Yo H . Remark J& H RN U EAE B (B2 . 1 aE AR IESE).
BAENFEHHER
#HEh 1.

Item Part No Description Qty Applied Date Remark
Eiac [E EAs Kt & HE
1 02. XDC. 3556 Battery L LEER 1 24V/20AH
: 1 02. XDC. 3557 Battery L b 1 24V/30AH
A 1 02. XDC. 3558 Battery L HL 1 24V/40AH
2 03.0132 Screw M5X8 12T 5
7 03. 0245 Nut M12 IgR) 2
8 03. 04790 Spring P 2
B ::> 9 | o1 | 30.01 6685 Wheel Frame e 1 210125
9 02 | 40.11.048 Wheel Frame [y 1 210125~
6 02. KSCX. 0001 Cover T a5 B 1
7 03. 0243 Nut M10 R} 2 Cancel/HLH
C :> 8 40. 11. 040 Roller BT 2
9 03. 1088 Bolt M10X60 AR 2
3 33. 054. 0001 Frame (550) Ky 1
3 33. 054. 0002 Frame (685) uvY 1
D |:> 4 03. 02393 Screw M6X 16 24T 6
5 40. 18. 005 Shaft (550) S 1
5 40. 15. 044 Shaf't (685) SCHER 1
6 33. 036. 0007 Push Rod Welding HERF 2 For 1800Kg
E I::> 7 03. 0691 Bushing®19X ®16X15  HAE 4
8 03. 0305 Round Pin®5X 30 A AT Y 10




FFg 1 ZoRBEMA LA fih ] R g £ .

5 9 FoREEMA —EH IR YR X2 F O BA A W 347 7= S T2
5 1 RN EEMIGH, ITERERRAS

75 3 RRELLIREARA AT, 550 8% 685 KRt X HI4MGE. 75 5 RoRBLH T 58 XA E H =54
75 6 Koz BB HEE 1800K6 £ 4L,

. FABRFRE S

210125 : #1LF| 2021 4 01 A 25 H

210125- : EIHT 2021 & 01 H 25 H

2. AFFISidx

01 : #ubLFsls o1

02 : E4HFHIS 02



#E 2.

A
B
C:
=

A o+——579 Wiring Harness Assembly
BREH
B < 5.201 Viring Harness Assembly
GRBR
(< 5.202  Wiring Harness Assembly
BRER

D EAY 5.2 RORJRURIRA
DAY 6,201 FORMESMGMRA (FEH 5. 2) EEMAAARE;

BT 5,202 FIRAERFRA (FEH 5.201) EEMFFHAE.

HIEATI A, TEHRAE R RRCA A A AR 38 FH I TR R W 485 P i Iy 2 R (R 145 2




Content H3F

1 BOAY SYStEM ZEEF ZRGL.cecreerereerereererseressesaesessesessesasssassessesssssssessssesssssssessssesssssssssssessasssssssssesssnsssessssessansssssssassasns HiR! KX,
1.1 Body System (1600)  ZEEF ZAZE (1600 ..ouiveeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeseeseeeesesseseseseeseeseseseesesesseseses s esaesesseseseesessesesessesesseseeseresenes iR ReXHE.
1.2 Body system (2000)  ZEES ZAZ5 (2000) ..ueereeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeessesse e eeeeeeeeeeseeeee e et eeeeeeeee et et e e e e e e et eeees e e eeee e e e BiR! REXHE.
1.3 Body system-with guide rail (2000) ZEE RGE-H G (2000) o.vivoieeeeeeeeeeeeeeeeeeee e BiR! REXHE.
1.4 Body system (2500-3000)  ZEEF ZaZ5 (2500-3000) .euveveeeeeeeeeeeeeseeeeeseesseeeeeeeeeeseeeseeeseessessesseeseseseeseseseeeeeseeseeeseeseeseeeeeeeereeeeee. BiR! REXHE.
1.5 Body system-with guide rail (2500-3500) ZE5 RG-HT FHL (2500-3500) .ocvvivierieriiieieiieieieiieeie et iR ReXHE.
1.602 OPErating SYSTEM BEZA ZE G .. oo e e e e e e e e s e iR ReXHE.
1.7 Brake wheel assembly (PA) RIZEFEZAME B TIZEE) oot e e e s e s e ees e ee e e s e s s eeee e BiR! REXHE.
1.8 Brake wheel assembly (PU) RIZEEEZHAE CEBZIEEE) oot BiR! REXHE.
1.9 Driven wheel assembly (PA) MZNEEZHAE CJBIBEED oottt BiR! REXHE.
1.10 Driven wheel assembly (PU) MENEEZHAE CEBZEFE ) cooeeeeeeeeeeeeeeeeeeeee ettt BiR! REXHE.

2 Mast 1ifting SYStem FRTF ZR DL crcrereeereererreressesessessesessesessesassassessssesassssssssssesssssssessssesssnsssessssessensssesssssssnsssssass HiR! KX,
2.1 Mast lifting system (1600)  FZTFZRZE (1600 .. vuveeeeeeeeeeeeseereeeeeeseeseeeeeeesesseseeeeeessesseseseeseeseseeseseeseesessaseseeseesesseseseeseseeseseseesessens iR ReXHE.
2.2 Mast lifting system (2000-3000)  HETFZRLE (2000-3000) ....oovoveeeeeeeeeoeeeeeeeeeeeeeeeeeees s ss e sse s esesses s ssee s seenen iR ReXHE.
2.3 Mast lifting system-with guide rail (2000-3500) #2FF RGt-1 FHL (2000-3500) ...eovvmreieceeireireieieieineeneeseeesieese s BiR! REXHE.
2.8 FOTK @SSEMBIY 8 2 oottt e et e e e e e e e e e e s e e s e ee e e e ee e e e s e s e e eseeseeaesaeeaeseeseseeeeeeeeeeeneeenees Bix! REXHZE. 19

3 Hydraulic SYStTEmM IR R D .cceererrerersereerersesessesessesesesessesessessssessosessssessessssesssssssessssesssessessssensasessesesssssssensans iR REXHZE. 0
3,101 HYrAUNC SYSEEM TR Z2 8 vt ee e e e e s s e e seeeeee e es e e ee e e s eeeee e s esaeeeee e seeseseee e seeseseeseseeseeseseene MRl REXHE. 0

3.2 Hydraulic pump assembly (< 30000 Bl JTHIG (<3000 ..oiiuiiiieiieieeeeieeeeeeeeeeteeeee ettt et s sese s e s esesseseseseseaseseseeseessasenens iR ReXHE. 1



3.301 Hydraulic pump assembly (= 3000)  ZN/THIT (= 3000 ..ooivoieoieoeeeeeeeeeeeeeeeeeeeeeee e ees s Bix! REXHZE. 2

3.4 LIFE CYIINAET T T FTHIT vt ee e e e e e e e et e st e e e e e e e e s e s e eee e e e e eeeeseeeeesaeeeeeeseeeseeeeaeeeesessessessaseaeeeeeeeeeeeeene Bix! REXHZE. 3
3.5 LIFE CYIINAET 2 T FTHIT 21t e e e e e et e s e ee e e e e e s e e e ee e eeeeeeeeseeeeesaeeseeeseeeseeeeaeseeeeseeeeeeeeeeeeeeseeseeeeeene Bix! REXHE. 4
ELeCtTic SYSLEM HHALZRG D cceererererrerenseseresseseessesessssessssssessssssessssssessssssessssesssssessssssessssssesssssssssssssessssensssssesesass iR REXPHZ. 5
A1 EIECtriC SYSEEM 1 EHLALZRGE Lueeeceoeeeeeeeeeeeee ettt ettt ettt ettt ettt ettt ettt ettt ettt enne BiR! ReXHE. 5
A.2 ElECtrIC SYSEEM 2 EHLLZR DL 2uneeeeeeeeeeeeeeeeeee ettt ettt ettt ettt ettt ettt ettt ettt eneane BiR! REXHE. 7
A3 EIECEIIC SYSEEM 3 FET ZRZIE 31ttt et et et et s e e e e see s e e e e e e s e e e et e e e e e e et s e e seee st en e ee e eeenan. Bix! REXHE. 9
B4 EIECEIIC SYSEEM 4 FELLZRZIE Aot ettt ettt ettt e e et e e e s e et e e e et e e e et ae e e seeeee et ereeeeseeeeeenan. BiR! REXHE. 1
A5 EIECEIIC SYSEEM 5 HEL 2RI Dottt et e et e e e e e e e s e e e eeeses e e e e se s e e e e e eseseee et s e s s seeseeeseeseeeeseeeeeenan. Bix! REXHZE. 3
A.6 EIECEIIC SYSEEM 6 FHLLZRGE Bttt ettt ettt ettt ettt ettt ettt ettt eneane iR ReXHE. 5
A.7 ElECtrIC SYSEEM 7 EEL L ZR DL 7ottt ettt ettt ettt ettt ettt ettt ettt en e BiR! REXHE. 7
A.8 EIECLrIC SYSEEM 8 HHLALZRTE 8.ttt ettt ettt ettt ettt ettt ettt ettt ettt eneane iR ReXHEZ. 9
4.9 EIECEC SYSEEM O FLZTZRZE O.ereeeeeeeeeeeeeeeeee ettt et e e et e et e e e e e e s s eeeee et seeeeeeees s s e eeeeee s e eeeeeees s eeeeeeeesesasaeaeees B! REXHE.

810 EIECEHC SYSEEM 10 HHLTLZRZE 10. e et e e e e e e e e et ee e e e e e e e eeeeee e e eeeeeeeeeeeseeeeeese e eeesseeseeeeeeeeeeeessaseesseeeeeeseseneseeees Bix! REXHZE. 3
4.11 Cable aSSEMDBIY 1 LR B Luvoeeoeeeeeeeee ettt e e e e e e et ee s e eeeee e e e e eeeeseseeeeeeeeeseseeeeseeeeeesaeeeneens BiR! REXHE. 5
4.12 Cable asSeMbBIY 2 LA IEUII 2.e.vvieieeeeeeeeeeeeeeeee ettt ettt ettt ettt ettt ettt sttt ettt ettt en ettt eneteaeas HiR! REXHZ. 6
4.13 Cable asSeMbBIY 3 AU 3..ivieieieeeee ettt ettt ettt ettt ettt ettt e ettt ettt et ettt ettt n ettt eeeteaeas BiR! REXHE. 7

4.14 Cable asSeMbBIY 4 EEZIEU Bu..vvoeeeeeeeeeeeeeeeeeeee ettt ettt ettt ettt ettt ettt ettt ettt ettt e et HiR! REXHE. 8



R & BIiTA BATET
20240401 V01 L B IR KA
1.601 B\ RS, K51, FWE#H. 3. 101 RERS, K58, #HiiCiL 40401012008 5 77
20241018 V02 el o \
0241018 * PTG, B 3,301 HET
20250321 V03 B 1. 602 FF5 5 &1 50407000002 <, 7 %5 55 25N 50407000071 < 7 5







1.1

Body system (1600)
EH RS (1600)

ITtem Part No Description Qty Applied Date i Remark
F5 R 4 #HE JiE # HiE
1 20102010059 | Outer mast (640) SMTH 1 33.001. 0013
1 20102010062 | Outer mast (550) SMTHR 1 33.001. 0014
1 20102012503 | Outer mast (2T-640) SMTH 1
1 20102012502 | Outer mast (2T-550) RRES 1
2 30211060008 | Screw M6X16 BEAT 6 03. 0228
3 54101000051 | Protective cover clip s 6 40. 31. 153
4 30101100006 | Bolt M10X60 e 1 30. 35. 2C. 113
5 30301100003 | Nut M10 L2 1 03. 0259
6 30411100002 | Spring washer 10 B 1 03.0014
7 30401100002 | Flat washer 10 A 1 03.00513
8 54102000009 | Hoop Eiki 1 40.31. 151
9 30421200001 | Retainer ring 20 1 4 03. 0064
10 30701020007 | Bearing A 4 03. 90. 057
11 51241000040 | Wheel (PA) BT (RAED) 2 02.LZ. 0132
11 51242000006 | Wheel (PU) By (RER 2 02. LZ. 0060
12 50101200058 | Shaft Lk 2 40. 31. 152
Brake wheel assembly R 24 40 1
13 20302010191 1 82.12. 007
(PA) AR
Brake wheel assembly R 24 40 4
13 51231000048 1
(PU) (REFH)
Brake wheel assembly M A
14 20302010192 1 82.12. 008
(PA) R AR
Brake wheel assembly M A
14 51231000049 1
(PU) (REFH)
15 20302010001 | Operating system BURG 1 81.001. 004
16 30351080003 | Nut M8 B2 2 03. 0251
17 30301080001 | Nut M8 B2 2 03. 0258
18 30411080002 | Spring washer 8 ] 2 03. 0012




1.1

Body system (1600)
EH RS (1600)

ITtem Part No Description Qty Applied Date Remark
5 R 4 HE & H it
19 30401080001 | Flat washer 8 ] 2 03. 0050

20 30351100004 | Nut MI10 L L 1 03. 0252

21 10109010021 | Hood [ 4 & 1 40. 31. 148




1.2

Body system (2000)
EHFRS (2000)

ITtem Part No Description Qty Applied Date Remark
7 R 4 #HE & EH#A #iE
1 20102010068 | Outer mast (1T-640) ST4 1 33.001. 0016
1 20102010065 | Outer mast (1T-550) ST4 1 33.001. 0015
2 30421120001 | Retainer ring 12 I 4 03. 0059
3 20202000599 | Bracket X B 2 40.31.193
4 51242000028 | Guide wheel FEi 2 02. LZ. 332210
5 20202000596 | Pin shaft Gk 2 40. 31. 192
6 30101100006 | Bolt M10X60 e 1 30. 35. 2C. 113
7 30301100003 | Nut M10 25 1 03. 0259
8 30411100002 | Spring washer 10 B 1 03.0014
9 30401100002 | Flat washer 10 A 1 03. 00513
10 54102000009 | Hoop Eiki 1 40. 31. 151
11 30201080003 | Screw M8X16 $EAT 4 03. 01530
12 30211060008 | Screw M6X16 $EAT 4 03. 0228
13 54101000051 | Protective cover clip ¥ B & 4 40.31. 153
14 30421200001 | Retainer ring 20 1Y 4 03. 0064
15 30701020007 | Bearing B 4 03.90. 057
16 51242000006 | Wheel (PA) By (RER 2 02. LZ. 0060
16 51241000040 | Wheel (PU) BF (RAER) 2 02. L7. 0132
17 50101200058 | Shaft Lk 2 40. 31. 152
Brake wheel assembly R 24 40 4
18 20302010191 1 82.12. 007
(PA) AR
Brake wheel assembly R 24 40 1
18 51231000048 1
(PU) (REFH)
Driven wheel assembly M 4 1
19 20302010192 1 82.12. 008
(PA) CRAER)
Brake wheel assembly M 41
19 51231000049 1
(PU) (REAFH)
20 20302010001 | Operating system BH R % 1 81.001. 004




1.2

Body system (2000)
EHFRS (2000)

ITtem Part No Description Qty Applied Date Remark
F5 R 4 #HE & A H &E

21 30351080003 | Nut M8 2 2 03. 0251

22 30301080001 | Nut M8 2 2 03. 0258

23 30411080002 | Spring washer 8 ] 2 03.0012

24 30401080001 | Flat washer 8 4 2 03. 0050

25 30351100004 | Nut MI10 L2 1 03. 0252

26 10109010018 | Hood W4 & 1 40. 31. 145




1.3

Body system-with guide rail (2000)
E5RFE- I (2000)

ITtem Part No Description Qty Applied Date Remark
7 KA 4 #HE & A H iE
1 20202000533 | Briquetting JE 2 40. 31. 164
2 30421250001 | Retainer ring 25 I 2 03. 0066
3 30421470001 | Retainer ring 47 I 2 03. 0028
4 30701025004 | Bearing B 2 03.90. 05311
5 20202001252 | Bushing fmE 2 40. 31. 163
6 51103000016 | Guide wheel B 2 40. 31. 191
7 20202000527 | Shaft SR 2 40. 31. 162
8 30221120003 | Set screw M12X20 B HRAT 4 03. 0564
9 30201080022 | Screw M8X20 BEAT 6 03. 0817
10 30101100006 | Bolt M10X60 B2 A 1 30. 35. ZC. 113
11 30301100003 | Nut MI10 B2 1 03. 0259
12 30411100002 | Spring washer 10 ] 1 03. 0014
13 30401100002 | Flat washer 10 A 1 03. 00513
14 54102000009 | Hoop Fiki 1 40.31. 151
15 30211060008 | Screw M6X16 $EAT 4 03. 0228
16 54101000051 | Protective cover clip 5 3 & % 4 40.31. 153
17 30421200001 | Retainer ring 20 - Xexel) 4 03. 0064
18 30701020007 | Bearing B 4 03. 90. 057
19 51242000006 | Wheel (PA) BT (BEH) 2 02. LZ. 0060
19 51241000040 | Wheel (PU) BT (RAER) 2 02. L7. 0132
20 50101200058 | Spin axis L% 2 40. 31. 152
Driven wheel assembly R & 4 40 1
21 20302010191 1 82.12. 007
(PA) RAER)
Brake wheel assembly R 2 4 4 1
21 51231000048 1
(PU) (REBH)
Driven wheel assembly AT 4R A
22 20302010192 1 82.12. 008
(PA) RAER)




1.3

Body system-with guide rail (2000)
E5RFE- I (2000)

ITtem Part No Description Qty Applied Date Remark
7 KA 4 #E & A H iE
Brake wheel assembly A
22 51231000049 1
(PU) (REAFH)
23 20302010001 | Operating system BH R % 1 81.001. 004
24 30351080003 | Nut M8 L85 2 03. 0251
25 30301080001 | Nut M8 25 2 03. 0258
26 30411080002 Spring washer 8 B 6 03.0012
27 30401080001 | Flat washer 8 i 6 03. 0050
28 30351100004 | Nut M10 25 1 03. 0252
29 10109010018 | Hood W4 & 1 40. 31. 145
30 20102010128 | Outer mast (640) RRES 1 33.001. 0043
30 20102010131 | Outer mast (550) SMTH 1 33.001. 0044
30 20102012505 | Outer mast (2T-640) SMTHR 1
30 20102012504 | Outer mast (2T-550) SMTH 1
31 30201080003 | Screw M8X16 $EAT 4 03. 01530
32 20202000194 | Roller R 2 30. 26. 0058
33 30511080005 | Pin shaft 8X40 Gk 2 03. 0889
34 20202000182 | Wheel carrier R 2 30. 26. 0023
35 30511025001 | Cotter pin 2.5X20 Cil=E 2 03. 0336




1.4

Body system (2500-3000)
5 R4 (2500-3000)

ITtem Part No Description Qty Applied Date Remark
7 KA 4 #HE & A H iE
1 20102010074 | Outer mast (2500-640) ST4 1 33.001. 0022
1 20102010071 | Outer mast (2500-550) ST4 1 33.001. 0021
1 20102010080 | Outer mast (3000-640) ST4 1 33.001. 0025
1 20102010077 | Outer mast (3000-550) RRES 1 33.001. 0023
2 30421120001 | Retainer ring 12 #HHE 4 03. 0059
3 20202000599 | Bracket XHR 2 40.31.193
4 51242000028 | Guide wheel FEi 2 02. LZ. 332210
5 20202000596 | Pin shaft Gk 2 40. 31. 192
6 30101100006 | Bolt M10X60 e 1 30. 35. ZC. 113
7 30301100003 | Nut M10 B2 1 03. 0259
8 30411100002 | Spring washer 10 A 1 03.0014
9 30401100002 | Flat washer 10 A 1 03. 00513
10 54102000009 | Hoop Eiki 1 40.31. 151
11 30201080003 | Screw M8X16 $EAT 4 03. 0530
12 30211060008 | Screw M6X16 $EAT 8 03. 0228
13 54101000051 | Protective cover clip 5 3 & % 8 40.31. 153
14 30421200001 | Retainer ring 20 - Xexel) 4 03. 0064
15 30701020007 | Bearing B 4 03. 90. 057
16 51242000006 | Wheel (PA) BT (BEH) 2 02. LZ. 0060
16 51241000040 | Wheel (PU) BT (RAER) 2 02. L7. 0132
17 50101200058 | Shaft B 2 40. 31. 152
Driven wheel assembly R & 4 40 1
18 20302010191 1 82.12. 007
(PA) RAER)
Brake wheel assembly R 2 4 4 1
18 51231000048 1
(PU) (REBH)
Driven wheel assembly AT 4R A
19 20302010192 1 82.12. 008
(PA) RAER)




1.4

Body system (2500-3000)
5 R4 (2500-3000)

ITtem Part No Description Qty Applied Date Remark
F5 R 4 #HE i& il B # &E
Brake wheel assembly A
19 51231000049 1
(PU) (RABR)
20 20302010001 | Operating system BH R % 1 81.001. 004
21 10109010016 | Hood (2500) Wi & 1 40. 31. 143
21 10109010019 | Hood (3000) W4 & 1 40. 31. 146
22 10109010013 | Hood (2500) W4 & 1 40. 31. 140
22 10109010015 | Hood (3000) Wi & 1 40. 31. 142
23 30351080003 | Nut M8 L2 2 03. 0251
24 30301080001 | Nut M8 L2 2 03. 0258
25 30411080002 | Spring washer 8 B 2 03.0012
26 30401080001 | Flat washer 8 ] 2 03. 0050
27 30351100004 | Nut M10 852 1 03. 0252




1.5

Body system-with guide rail (2500-3500)
E5 RS- HFH (2500-3500)

(PA)

(RAR#)

ITtem Part No Description Qty Applied Date Remark
7 R 4 #HE & EH#A #iE
1 20202000533 | Briquetting JE 2 40. 31. 164
30421250001 | Retainer ring 25 I 2 03. 0066
30421470001 | Retainer ring 47 I 2 03. 0028
30701025004 | Bearing B 2 03.90. 05311
20202001252 | Bushing fmE 2 40. 31. 163
51103000016 | Guide wheel B 2 40. 31. 191
20202000527 | Shaft SR 2 40. 31. 162
30221120003 | Set screw M12X20 B HRAT 4 03. 0564
30201080022 | Screw M8X20 BEAT 6 03. 0817
30101100006 | Bolt M10X60 B2 A 1 30. 35. ZC. 113
30301100003 | Nut M10 B2 1 03. 0259
30411100002 | Spring washer 10 ] 1 03. 0014
30401100002 | Flat washer 10 A 1 03. 00513
54102000009 | Hoop Fiki 1 40.31. 151
30211060008 | Screw M6X16 $EAT 8 03. 0228
54101000051 | Protective cover clip 5 3 & % 8 40.31. 153
30421200001 | Retainer ring 20 B 4 03. 0064
30701020007 | Bearing B 4 03. 90. 057
51242000006 | Wheel (PA) BT (BEH) 2 02. LZ. 0060
51241000040 | Wheel (PU) BT (RAER) 2 02.L7. 0132
50101200058 | Spin axis L% 2 40. 31. 152
Driven wheel assembly R & 4 40 1
20302010191 1 82.12. 007
(PA) RAER)
Brake wheel assembly R 2 4 4 1
51231000048 1
(PU) (REBH)
Driven wheel assembly A
20302010192 1 82.12. 008




1.5 Body system-with guide rail (2500-3500)
E5 RS- HFH (2500-3500)

ITtem Part No Description Qty Applied Date Remark
F5 R 4 #HE & A H &E
Brake wheel assembly A
22 51231000049 1
(PU) (RABR)

20302010001 | Operating system BH R % 1 81.001. 004
10109010016 | Hood (2500) Wi & 1 40. 31. 143
10109010019 | Hood (3000) W4 & 1 40. 31. 146
10109010020 | Hood (3500) W4 & 1 40. 31. 147
10109010012 | Hood (2500) Wi & 1 40.31.139
10109010013 | Hood (3000) W4 & 1 40. 31. 140
10109010014 | Hood (3500) W4 & 1 40. 31. 141
30351080003 | Nut M8 L2 2 03. 0251
30301080001 | Nut M8 W2 2 03. 0258
30411080002 | Spring washer 8 ] 6 03.0012
30401080001 | Flat washer 8 A 6 03. 0050
30351100004 | Nut MI10 2 1 03. 0252
20102010137 | Outer mast (2500-640) VN 1 33.001. 0046
20102010134 | Outer mast (2500-550) VN 1 33.001. 0045
20102010140 | Outer mast (3000-640) RRES 1 33.001. 0047
20102010149 | Outer mast (3000-550) RRES 1 33.001. 0050
20102010143 | Outer mast (3500-640) ARES 1 33.001. 0048
20102010146 | Outer mast (3500-550) RRES 1 33.001. 0049
30201080003 | Screw M8X16 BT 4 03. 01530
20202000194 | Roller RA 2 30. 26. 0058
30511080005 | Pin shaft 8X40 ok 2 03. 0889
20202000182 | Wheel carrier REE 2 30. 26. 0023
30511025001 | Cotter pin 2.5X20 FF o4 2 03. 0336

10



1.602 Operating system
BARGR
ITtem Part No Description Qty Applied Date Remark
F5 KA £ S #E & A H HiE
A 20302010001 | Operating system Y 1 81.001. 004
1 | 01 | 55221000041 | Handle F1R 1 -240822 | 02.SB. 3182
1 | 02 | 55221000078 | Handle FR 1 240822
2 30421120001 | Retainer ring 12 1 2 03. 0059
3 30421100001 | Retainer ring 10 #HHE 4 03. 0058
1 4 50101100002 | Pin shaft L 1 40.31. 169
5 | 01 | 50407000002 | Gas spring % 1 -20250321 | 02.QTH. 2118
5 02 50407000071 Gas spring REE 1 20250321-
. 6 50301100003 | Sleeve "mE 2 40.31. 174
k 7 50101100005 | Connection shaft SR 1 40.31. 172
8 53102000001 | Roller chain-22 BT 8 2 02.01. 3160
9 20202000539 | Bolt MI10 e 2 40. 31. 166
10 30301100003 | Nut M10 L85 2 03. 0259
92 11 20202000190 | Strainer g 33 2 30. 26. 0045
12 30301100001 | Nut M10 L85 2 03. 0266
13 20202000545 | Bolt M10 LE4S 2 40. 31. 168
14 30601060002 | Flat key i 1 03. 0346
15 20208001120 | Washer #E 1
16 30701025002 | Bearing A 2 03.90. 016
17 50301285001 | Washer #IE 1 40.31. 184
18 52211000004 | Sprocket R 1 40.31. 175
19 30401240001 | Flat washer 24 i 1 03. 1142
20 30311180001 | Nut MI8X1.5 824 1 03. 0248
21 50101120013 | Connection shaft & B 1 40. 31. 170
22 20102010157 | Base J& 1

11




1.7

Brake wheel assembly (PA)
MERAH Jeli)

ITtem Part No Description Qty Applied Date Remark
7 KA 4 #E & A H iE
Brake wheel assembly FlleR RS
A 20302010191 1 82.12. 007
(PA) CRAER)

1 30251100026 | Screw M10X20 $EAT 1 03. 0093

2 50101100004 | End cap E# 1 40.31. 171
3 30701025002 | Bearing bRz 1 03.90. 016
4 30702025001 | Bearing B 1 03. 90. 035
5 52211000004 | Sprocket A 1 40.31. 175
6 50301285001 | Washer # 1 40. 31. 184
7 30401240001 | Flat washer 24 A 1 03.1142

8 20102010025 | Wheel carrier LT3 1 33.001. 0003
9 30701020007 | Bearing B 2 03. 90. 057
10 50301120004 | Bushing HE 1 40. 31. 181
11 50301120005 | Bushing e 2 40. 31. 182
12 30301120004 | Nut MI12 L85 1 03. 0262

13 30411120003 | Spring washer 12 ] 1 03.0015

14 30421120001 | Retainer ring 12 #HE 2 03. 0059
15 50101120013 | Connection shaft B 1 40.31. 170
16 50401000056 | Spring wE 1 40.31. 185
17 50201080003 | Screw BEAT 1 40. 31. 186
18 20202001173 | Pedal B AR 1 40. 31. 187
19 51242000007 | Wheel (PA) BT (BRI 1 02. LZ. 0061
20 30201120004 | Screw M12X100 BEAT 1 03. 01740
21 20202001172 | Brake block k=7 1 40.31. 183
22 30601060002 | Flat key T 1 03. 0346

12




1.8

Brake wheel assembly (PU)
MERAHF CREBER

ITtem Part No Description Qty Applied Date Remark
7 KA 4 #E & EH#A #iE
Brake wheel assembly FlleR RS
A 51231000048 1
(PU) (REAFH)
1 30251100026 | Screw M10X20 $EAT 1 03. 0093
2 50101100004 | End cap E# 1 40.31. 171
3 30701025002 | Bearing bRz 1 03.90. 016
4 30702025001 | Bearing B 1 03.90. 035
5 52211000004 | Sprocket A 1 40.31. 175
6 50301285001 | Washer # 1 40. 31. 184
7 30401240001 | Flat washer 24 A 1 03.1142
8 20102010025 | Wheel carrier LT3 1 33.001. 0003
9 30701020007 | Bearing B 2 03. 90. 057
10 50301120004 | Bushing HE 1 40.31. 181
11 50301120005 | Bushing e 2 40. 31. 182
12 30301120004 | Nut MI12 L85 1 03. 0262
13 30411120003 | Spring washer 12 ] 1 03.0015
14 30421120001 | Retainer ring 12 #HE 2 03. 0059
15 50101120013 | Connection shaft B 1 40.31. 170
16 50401000056 | Spring wE 1 40.31. 185
17 50201080003 | Screw BEAT 1 40. 31. 186
18 20202001173 | Pedal B AR 1 40. 31. 187
19 51241000039 | Wheel (PU) BF (RAER) 1 02.L7. 0131
20 30201120004 | Screw M12X100 BEAT 1 03. 01740
21 20202001172 | Brake block k=7 1 40.31. 183
22 30601060002 | Flat key T 1 03. 0346

13




1.9

Driven wheel assembly (PA)

MEiRRAHF Jelite)

ITtem Part No Description Qty Applied Date Remark

F5 R 4 #HE & EH#A % i
Driven wheel assembly A

A 20302010192 1 82.12. 008
(PA) CRAER)

1 30251100026 | Screw M10X20 AT 1 03. 0093

2 50101100004 | End cap E# 1 40.31. 171

3 30701025002 | Bearing B 1 03.90. 016

4 30702025001 | Bearing B 1 03.90. 035

5 30401240001 | Flat washer 24 i 1 03.1142

6 20102010029 | Wheel carrier LT3 1 33.001. 0004

7 30701020007 | Bearing B 2 03. 90. 057

8 50301120004 | Bushing HE 1 40. 31. 181

9 50301120005 | Bushing HE 2 40. 31. 182

10 30301120004 | Nut M12 W25 1 03. 0262

11 30411120003 | Spring washer 12 ] 1 03.0015

12 51242000007 | Wheel (PA) ®B¥ (RER) 1 02. LZ. 0061

13 30201120004 | Screw M12X 100 AT 1 03. 01740

14




1.10

Driven wheel assembly (PU)

MEheAl CREFER)

ITtem Part No Description Qty Applied Date Remark
F5 R 4 #HE & EH#A % i
Driven wheel assembly A
A 51231000049 1
(PU) (REAFH)
1 30251100026 | Screw M10X20 AT 1 03. 0093
2 50101100004 | End cap E# 1 40.31. 171
3 30701025002 | Bearing B 1 03.90. 016
4 30702025001 | Bearing B 1 03.90. 035
5 30401240001 | Flat washer 24 i 1 03.1142
6 20102010029 | Wheel carrier LT3 1 33.001. 0004
7 30701020007 | Bearing B 2 03. 90. 057
8 50301120004 | Bushing HE 1 40. 31. 181
9 50301120005 | Bushing HE 2 40. 31. 182
10 30301120004 | Nut M12 W25 1 03. 0262
11 30411120003 | Spring washer 12 ] 1 03.0015
12 51241000039 | Wheel (PU) BF (RAED) 1 02.LZ. 0131
13 30201120004 | Screw M12X 100 AT 1 03. 01740

15




2.1

Mast lifting system (1600)
B £4 (1600)

ITtem Part No Description Qty Applied Date Remark
7 KA 4 #E & A H iE
A 20302020088 Mast lifting system IR 5 1

1 30201080003 | Screw M8X16 $EAT 1 03. 01530

2 30301080001 | Nut M8 L85 1 03. 0258

3 20202000243 | Footstock T 1 40. 31. 057

4 51106000004 | Sprocket HEH 2 40. 31. 066

5 30701020007 | Bearing B 2 03. 90. 057

6 30421470001 | Retainer ring 47 4 2 03. 0028

7 30421200001 | Retainer ring 20 4 2 03. 0064

8 53102000002 | Roller chain-68 (1600) & T4k 2 02.LT. 3143
9 30511025003 | Cotter pin 2.5X40 Cil=E! 2 03. 0565

10 53104000013 | Chain tie rod BEL HLAT 2 40. 31. 150

11 30311140001 | Nut Ml14 L85 2 03. 0246

16




2.2 Mast lifting system (2000-3000)
T+ R4 (2000-3000)

ITtem Part No Description Qty Applied Date Remark
7 KA 4 #E & A EH#A HiE
A 20302020089 Mast lifting system IR 5 1
1 20102010083 | Inner mast (2000) HITH 1 33.001. 0029
1 20102010089 | Inner mast (2500) HITH 1 33.001. 0031
1 20102010095 | Inner mast (3000) HITH 1 33.001. 0033
2 30201080003 | Screw M8X16 $EAT 1 03. 01530
3 30301080001 | Nut M8 25 1 03. 0258
4 53102000004 | Roller chain-90 (2000) & T4k 2 02. LT. 31430
4 53102000008 | Roller chain-94 (2500) & T4k 2 02. LT. 31450
4 53102000009 | Roller chain-110 (3000) & T4 2 02.LT. 3146
5 51106000004 | Sprocket HEAb 2 40. 31. 066
6 30701020007 | Bearing A 2 03. 90. 057
7 30421470001 | Retainer ring 47 #HE 2 03.0028
8 30421200001 | Retainer ring 20 #HE 2 03. 0064
9 53104000013 | Chain tie rod & RLAF 2 40. 31. 150
10 30311140001 | Nut Ml14 L85 2 03. 0246
11 30511025003 | Cotter pin 2.5X40 =k 2 03. 0565
12 20202000274 | Connecting rod HLAF 1 40. 31. 065
13 30201100022 | Screw M10X20 BEAT 2 03.0163
14 30411100002 | Spring washer 10 B 2 03.0014
15 20202000533 | Stop dog ] JE 3 4 40. 31. 164
16 30221120003 | Set screw M12X20 52 dRAT 8 03. 0564
17 30421250001 | Retainer ring 25 4 4 03. 0066
18 30421520002 | Retainer ring 52 4 4 03. 00160
19 30701025002 | Bearing B 4 03.90. 016
20 51102000005 | Roller RA 4 40. 31. 064

17



2.3

Mast lifting system-with guide rail (2000-3500)
I RS- FH (2000-3500)

ITtem Part No Description Qty Applied Date Remark
7 KA 4 #E & A EH#A HiE
Mast lifting
A 20302020090 BRI R G- 2H 1
system—with guide rail
1 20102010086 | Inner mast (2000) HITH 1 33.001. 0030
1 20102010092 | Inner mast (2500) HITH 1 33.001. 0032
1 20102010098 | Inner mast (3000) HITH 1 33.001. 0034
1 20102010101 | Inner mast (3500) HITH 1 33.001. 0035
2 30201080003 | Screw M8X16 BEAT 1 03. 01530
3 30301080001 | Nut M8 25 1 03. 0258
4 53102000004 | Roller chain-90 (2000) & T4k 2 02. LT. 31430
4 53102000008 | Roller chain-94 (2500) & T4k 2 02. LT. 31450
4 53102000009 | Roller chain-110 (3000) & T4 2 02.LT. 3146
4 53102000013 | Roller chain-124 (3500) & T4k 2 02.LT. 3148
5 51106000004 | Sprocket SR 2 40. 31. 066
6 30701020007 | Bearing B 2 03. 90. 057
7 30421470001 | Retainer ring 47 b2 2 03. 0028
8 30421200001 | Retainer ring 20 1Y 2 03. 0064
9 53104000013 | Chain tie rod & fLAF 2 40. 31. 150
10 30311140001 | Nut Ml14 L85 2 03. 0246
11 30511025003 | Cotter pin 2.5X40 Cid=E! 2 03. 0565
12 20202000274 | Connecting rod HLAT 1 40. 31. 065
13 30201100022 | Screw M10X20 BEAT 2 03.0163
14 30411100002 | Spring washer 10 B 2 03.0014
15 20202000533 | Stop dog ] JE 3 2 40. 31. 164
16 30221120003 | Set screw M12X20 W 52 dRAT 4 03. 0564
17 30421250001 | Retainer ring 25 b1 2 03. 0066
18 30421520002 | Retainer ring 52 b1 2 03. 00160
19 30701025002 | Bearing B 2 03.90. 016
20 51102000005 | Roller RA 2 40. 31. 064

18




24

Fork assembly

WX AH

ITtem Part No Description Qty Applied Date Remark
Fe KA EA S #E & B %
A 20302020091 | Fork assembly e X 4 1
1 30201100022 | Screw M10X 20 H2AT 2 03. 0163
2 30301100003 | Nut M10 W 2 03. 0259
3 20102010035 | Fork (900A) X 2 33.001. 0006
3 20102010038 | Fork (1100B) X 2 33.001. 0007
3 20102012783 | Fork (1150) X 2
3 20102012179 | Fork (900Y) X 2
3 20102012180 | Fork (1100Y) Bt X 2
3 20102010053 | Fork (1150Y) X 2 33.001. 00074
4 50101320002 | Shaft (640) K4 1 40. 31. 108
4 50101320004 | Shaft (550) K4 1 40. 31. 109
5 30421320001 | Retainer ring 32 EEE 2 03. 0069
6 20202000533 | Stop dog ] JE 4 40. 31. 164
7 30221120003 | Set screw M12X20 B AT 8 03. 0564
8 30421250001 | Retainer ring 25 EEE 4 03. 0066
9 30421520002 | Retainer ring 52 EEE 4 03. 00160
10 30701025002 | Bearing B A 4 03.90. 016
11 51102000009 | Roller R 4 40. 31. 107
Fork arm carrier
12 20102010110 "X g 1 33.001. 0036
(1600-640)
Fork arm carrier
12 20102010113 "X E 1 33.001. 0037
(1600-550)
Fork arm carrier
12 20102010119 "X g 1 33.001. 0039
(2000—3500-640)
Fork arm carrier
12 20102010116 "X E 1 33.001. 0038
(2000—3500-550)

19




3.101 Hydraulic system

Ttem Part No Description Qty Applied Date Remark
Fe KA E S %= & EH# #iE
1 40301560163 | Cylinder (1600) AT 1 02. YG. 2295
1 40301560165 | Cylinder (2000) AT 1 02. YG. 2296
1.1 40331000028 | Cylinder repair kit iR A, 1 02. 01. 2097
1 40301500356 | Cylinder (1600) L 1
1 40301500208 | Cylinder (2000) L 1 02. YG. 332998
1 40301500167 | Cylinder (2500) L 1 02. YG. 2297
1 40301500169 | Cylinder (3000) L 1 02. YG. 2298
1 40301500171 | Cylinder (3500) L 1 02. YG. 2299
1.2 40331000278 | Cylinder repair kit A BEE 1
2 40405000024 | Explosion proof valve [ & 1 1 02. 01. 30480
Combined Sealing Washer
3 30803018001 A 4 03. 0484
®18
4 40103000002 | Hose H.P. & E R E 1 05. 0024
5 40204000009 | 0il pipe joint S ES 1 02. YYL. 3038
6 30101100010 | Bolt M10X20 e 2 30. 35. 2C. 117
7 30401100005 | Flat washer 10 #HE 2 03.0915
Hydraulic pump assembly
8 40401012002 HAET 1 81.001. 032
(< 3000)
Hydraulic pump assembly
8 02 | 40401012008 HAETT 1 241018-
(= 3000)
9 40204000012 | 0il pipe joint Bk 1 02. YYL. 3040

20




3.2 Hydraulic pump assembly (< 3000)
/1856 (<3000)

ITtem Part No Description Qty Applied Date Remark
7 KA 4 #E & EH# HiE
A 40401012002 | Hydraulic pump assembly (<3000) 7 /7 ¥ 71 1 81.001. 032
1 54312000001 | Rubber Sleeve JH S & 2 02.01. 2231
2 20102030023 Electric wire EEL 1
3 70303000005 | Contactor B % 1 02. 01. 2206
4 30211050008 | Screw M5X8 H2AT 2
5 40405000040 | Overflow valve i I 1] 1 02. 01. 9029
6 30801110003 | O-ring 110X5.3 0 A 1 02.01. 0338
7 40405000050 | Pressure compensation valve  JE 77 #MZ & 1 02.01. 9035
8 40411000040 | Coupling BX 41 2 1 02. 01. 9055
9 40402000045 | Gear pump R 1 02. 01. 9044
10 30201080040 | Screw M8X80 Y2 AT 2 03. 0877
11 30411080002 Spring washer 8 G 2 03.0012
12 40411000015 0il pump suction pipe T 1 02.01. 0334
13 40408000044 | Hydraulic oil tank o 48 1 02.01. 013909
14 30101060024 | Bolt M6X12 Bt 4
15 40412000010 | Filter Screen I 1 02.01. 9051
16 40405000048 | Manual valve F A 1 02.01. 9032
17 40405000038 | One way valve 2 1 /] 1 02.01. 9028
18 40407000013 | Central module CINE-S 1 02. YYL. 3691
19 70402000030 | Motor LA 1 02.DJ. 01573

21




3.301

Hydraulic pump assembly (=
/1¥56 (= 3000)

3000)

e

ITtem Part No Description Qty Applied Date Remark
F5 R £ S #E & EH#A &E
Hydraulic pump assembly (=
A | 02 | 40401012008 HAET 1 241018 81.001. 032
3000)

1 54312000003 | Rubber Sleeve =S 2 02.01. 2231
2 20102030023 | Electric wire # 4 1

3 70303000005 | Contactor Bk 5 1 02. 01. 2206
4 30211050008 | Screw M5X8 BEAT 2

5 40405000040 | Overflow valve i i 1R 1 02.01. 9029
6 30801110003 | O-ring 110X5.3 (N ) 1 02.01. 0338
7 40405000158 | Pressure compensation valve &7 #MEE 1 02.01. 9035
8 40411000040 | Coupling BR A 1 02. 01. 9055
9 40402000045 | Gear pump W R 1 02. 01. 9044
10 30201080040 | Screw M8X80 $24T 2 03. 0877
11 30411080002 | Spring washer 8 A 2 03.0012
12 40411000015 0il pump suction pipe e 1 02.01. 0334
13 40408000044 | Hydraulic oil tank W 1 02.01. 013909
14 56008000001 | Magnet Bk 2 19. 1351
15 40410000022 | Cover 48 & 1
16 30101060024 | Bolt M6X12 LE4S 4
17 40412000010 | Filter Screen IE P 1 02.01. 9051
18 40411000092 | 0il return pipe i & 1
19 40405000048 | Manual valve FHR 1 02.01. 9032
20 70103000036 | Sensitive switch assembly WA T & E 1
21 40405000038 | One way valve 1 /] 1 02.01. 9028
22 40407000053 | Central module ok 1 02. YYL. 3691
23 70402000030 | Motor B 1 02.DJ. 01573

22




34

Lift cylinder 1

R FH I EL 1

\

\
\
Y

-9-8-0-00@-

(o

10
11

12

ITtem Part No Description Qty Applied Date Remark
F5 KA £ S HE & EH# HiE
A 40301560163 | Lift cylinder (2T-1600) AT T 1 02. YG. 2295
A 40301560165 | Lift cylinder (2T-2000) AT T 1 02. YG. 2296
1 40320000156 | Cylinder cover HE 1 40.31.133
2 40321450001 | Dust ring ®45X ®53X6.5 W7 1 02.01. 9189
3 40320000160 | Bushing HE 1 03. 0993

4 40302450005 | Piston rod (1600) 5 E A 1 40.31. 121
4 40302450006 | Piston rod (2000) 5 E A 1 40.31. 122
5 30801031001 | O-ring 31X2.4 0 % 2 02.01. 3326
6 40304500010 | Piston EE 1 40.31. 136

7 30801048001 | O-ring 48.7X3.55 0RH 1 03. 04907

8 40311560001 | Back-up ring 56X51X14.8 FAI 1 03. 05022

9 40322560001 | Seal ring 56X45X7 % & 1 03. 04906

10 30411240001 | Spring washer 24 AR 1 03. 0020

11 30301240003 | Nut M24 X2 423 1 03. 0288

12 40303500016 | Cylinder body (1600) HAK 1 33.001. 0008
12 40303500017 | Cylinder body (2000) FLAK 1 33.001. 0009

23




3.5 Lift cylinder 2
AEFHHEL 2

0

2 @
° ®
&
4
5 D
S D
/

(o

12

ITtem Part No Description Qty Applied Date Remark
F5 KA £ S #E & A H HE
A 40301500356 | Lift cylinder (1600) AT T 1

A 40301500208 | Lift cylinder (2000) AT AT 1 02. YG. 332998
A 40301500167 | Lift cylinder (2500) AT T 1 02. YG. 2297
A 40301500169 | Lift cylinder (3000) & Ft i 1 02. YG. 2298
A 40301500171 | Lift cylinder (3500) & F i 1 02. YG. 2299
1 40320000157 | Cylinder cover (EE- 1 40.31. 134

2 40321400001 | Dust ring 40X48X5/6.5 7 b B 1 02.01. 01816
3 40320000008 | Bushing HE 1 02. 01. 2262
4 40302400089 | Piston rod (1600) i EA 1

4 40302400090 | Piston rod (2000) i EA 1

4 40302400046 | Piston rod (2500) i EA 1 40.31.123

4 40302400047 | Piston rod (3000) i EA 1 40.31. 124

4 40302400049 | Piston rod (3500) i EA 1 40.31. 126

5 30801031001 | O-ring 31X2.4 0AH 2 02.01. 3326
6 40304500009 | Piston EE 1 40.31.135

7 30801050001 | O-ring 50X3.1 0 % 1 02.01. 3325
8 40311500008 Back—up ringb0X45X14.8 XA 1 03. 05021

9 40323400001 | Seal ring ®40X ®50X6 & E 1 02.01.9101
10 30411240001 | Spring washer 24 B 1 03. 0020

11 30301240003 | Nut M24X2 853 1 03.0288

12 40303500067 | Cylinder body (1600) AR 1

12 40303500068 | Cylinder body (2000) IR 1

12 40303500018 | Cylinder body (2500) FLR 1 33.001. 0010
12 40303500019 | Cylinder body (3000) AR 1 33.001. 0011
12 40303500020 | Cylinder body (3500) AR 1 33.001. 0012

24




4.1

Electric system 1

HS RS 1

ITtem Part No Description Qty Applied Date Remark

7 KA E S #HE & A H #iE

1 70411020002 | Battery charger (GB) 7 s (EfR 1 02. CDQ. 0334

1 70411020003 | Battery charger (EN) 7T g (AR 1 02. CDQ. 0335

1 70411020004 | Battery charger (NBS) & (ER) 1 02. CDQ. 0336

1 70411020005 | Battery charger (UNI) T (B 1 02. CDQ. 3396

1 70411020006 | Battery charger (BS) T (R 1 02. CDQ. 0342

1 70411020007 | Battery charger (SABS) #H.ZE (FH &) 1 02. CDQ. 3313

1 70411020008 | Battery charger (SII) & (LLE 7 4R) 1

1 70411020009 | Battery charger (NBR)  #EZE (EWHF) 1 02. CDQ. 3372

1 70411020010 | Battery charger (IRAM) #HHEE (FREAF) 1 02. CDQ. 3575
7

1 70411020011 Battery charger (AS) 1 02. CDQ. 3533
(I A A AR

2 70601000009 | Electricity meter B E & 1 02. DLB. 2163

3 70104000005 | Hand brake switch EETF* 1

4 30211050013 | Screw M5X8 AT 2 03. 02260

5 30211040011 | Screw M4X25 $EAT 4 03. 0223

6 30401040005 | Flat washer 4 A 4 03.1138

7 30411040002 Spring washer 4 B 4 03. 0008

8 30301040001 | Nut M4 A 4 03. 0254

9 71131000005 | Plug & 1 02.01. 2211

10 20202000605 | Distribution cabinet Bie, ¥ 4 1 40.31. 195

11 30301100003 | Nut M10 B2 4 03. 0259

12 30411100002 | Spring washer 10 A 4 03. 0014

13 30401100002 | Flat washer 10 A 4 03. 00513

14 70501120002 | Battery N 1 02. XDC. 2221

15 30311060003 | Nut M6 A 2 03. 02440

16 54302000442 | Housing HEE 1

16 54302000007 | Housing HEE 1 02. 01. 9074

16 54302000235 | Housing HEE 1 02. FGJ. 0191

25




4.1

Electric system 1

HS RS 1

ITtem Part No Description Qty Applied Date Remark
5 R 4 HE &R A &t

17 20202000614 Battery fixed bracket [E = % 1 40. 31. 198

18 30211060012 | Screw M6X25 B2AT 6 03. 0853

19 30401060006 | Flat washer 6 ] 6 03. 0644

20 30351060005 | Nut M6 [ Sail =2 6 03. 0587

26




4.2

Electric system 2

HS R4S 2

ITtem Part No Description Qty Applied Date Remark

7 KA 4 #E & A H# iE

1 70411020002 | Battery charger (GB) & (EF) 1 02. CDQ. 0334

1 70411020003 | Battery charger (EN) & (BRAR) 1 02. CDQ. 0335

1 70411020004 | Battery charger (NBS) T (ER) 1 02. CDQ. 0336

1 70411020005 | Battery charger (UNI) T E (B 1 02. CDQ. 3396

1 70411020006 | Battery charger (BS) T (ER) 1 02. CDQ. 0342

1 70411020007 | Battery charger (SABS) e (FER) 1 02. CDQ. 3313

1 70411020008 | Battery charger (SII) T A& (ULEFIF) 1

1 70411020009 | Battery charger (NBR) T (BEHEF) 1 02. CDQ. 3372

1 70411020010 | Battery charger (IRAM) — Feg & (AR EHR) 1 02. CDQ. 3575
B

1 70411020011 Battery charger (AS) 1 02. CDQ. 3533
CGEAFTAF)

2 20371020015 | Electricity meter e & 1 02. DLB. 317709

3 70104000005 | Hand brake switch AEFx 1

4 30211050013 | Screw M5X8 $EAT 2 03. 02260

5 30211040011 | Screw M4X25 $EAT 4 03. 0223

6 30401040005 | Flat washer 4 A 4 03.1138

7 30411040002 | Spring washer 4 ] 4 03. 0008

8 30301040001 | Nut M4 L85 4 03. 0254

9 71131000005 | Plug & JE 1 02.01.2211

10 20202001409 | Distribution cabinet B, i, 45 1 40.31.195

11 30301100003 | Nut M10 25 4 03. 0259

12 30411100002 | Spring washer 10 B 4 03.0014

13 30401100002 | Flat washer 10 i 4 03. 00513

14 70501120002 | Battery E 1 02. XDC. 2221

15 30311060003 | Nut M6 L85 2 03. 02440

16 54302000442 | Housing BAEE 1

16 54302000007 | Housing BAEE 1 02. 01. 9074

27




4.2

Electric system 2

HS R4S 2

ITtem Part No Description Qty Applied Date Remark
7 KA 4 #E & A EH#A HiE
16 54302000235 | Housing BAEE 1 02. FGJ. 0191
17 20202000614 Battery fixed bracket [E = % 1 40. 31. 198

18 30211060012 | Screw M6X25 $EAT 6 03. 0853
19 30401060006 | Flat washer 6 A 6 03. 0644
20 30351060005 | Nut M6 BE s 6 03. 0587

28




4.3

Electric system 3

HS 245 3

ITtem Part No Description Qty Applied Date Remark
7 KA #E & A H #iE
1 70601000009 | Electricity meter HE & 1 02. DLB. 2163
2 70105000007 | Key switch PRI X 1 02.01. 2204
3 70104000005 | Hand brake switch AEFx 1
4 30211050013 | Screw M5X8 $EAT 2 03. 02260
5 54331000004 | Line Seat 293 1 02.01. 312415
6 20202001407 | Distribution cabinet Bie, i, 45 1
7 30201050011 | Screw M5X16 BEAT 4 03.0133
8 70411010039 | Battery charger R 1 02. CDQ. 0296
9 70422000001 | Charger cable (NBS) FE L (EF) 1 16. 0348
9 70422000002 | Charger cable (UNI) FEL (B 1
9 70422000003 | Charger cable (BS) FE g (EAR) 1
9 70422000004 | Charger cable (SABS) FHEL& (FER) 1
9 70422000005 | Charger cable (SII) FH & (LEFIHT) 1
9 70422000006 | Charger cable (NBR) FHEL (BETAR) 1
9 70422000007 | Charger cable (IRAM) % (PTARIEAR) 1
T4,
9 70422000008 | Charger cable (AS) 1 16. 0366
CEAF AR
9 70422000019 | Charger cable (EN) % (AR 1 16. 0324
9 70422000020 | Charger cable (GB) e (EF) 1
10 30301100003 | Nut M10 25 4 03. 0259
11 30411100002 | Spring washer 10 B 4 03.0014
12 30401100002 | Flat washer 10 i 4 03. 00513
13 70502120023 | Battery & 1 02. XDC. 220508
14 30311060003 | Nut M6 25 2 03. 02440
15 54302000442 | Housing BAEE 1
15 54302000007 | Housing BAEE 1 02.01.9074
15 54302000235 | Housing BAEE 1 02. FGJ. 0191

29




4.3

Electric system 3

HS 245 3

ITtem Part No Description Qty Applied Date Remark
7 KA 4 #E & A EH#A HiE
16 20202000614 Battery fixed bracket [E = % 1 40. 31. 198
17 20202003627 | Mounting plate TR 1

18 30211060012 | Screw M6X25 $EAT 6 03. 0853

19 30401060006 | Flat washer 6 A 6 03. 0644

20 30351060005 | Nut M6 BE s 6 03. 0587

21 30201080028 | Screw M8X16 BEAT 2

30




4.4 Electric system 4
BSR4 4
ITtem Part No Description Qty Applied Date Remark
7 KA 4 #E & A EH#A HiE
1 70601000009 | Electricity meter HE & 1 02. DLB. 2163
2 70105000007 | Key switch PRI X 1 02. 01. 2204
3 20371020015 | Electricity meter HE R 1 02. DLB. 317709
4 70104000005 | Hand brake switch AEFx 1
5 30211050013 | Screw M5X8 $EAT 2 03. 02260
6 54331000004 | Line Seat K E 1 02.01. 312415
7 20202001408 | Distribution cabinet B, i, 45 1
8 30201050011 | Screw M5X16 BEAT 4 03.0133
9 70411010039 | Battery charger TR 1 02. CDQ. 0296
10 70422000001 | Charger cable (NBS) FE L (EF) 1 06. 0348
10 70422000002 | Charger cable (UNI) FEL (B 1
10 70422000003 | Charger cable (BS) & (ER) 1
10 70422000004 | Charger cable (SABS) FHEL& (FEF) 1
10 70422000005 | Charger cable (SII) FE & (LEFIFR) 1
10 70422000006 | Charger cable (NBR) FHEL (BETAR) 1
10 70422000007 | Charger cable (IRAM) L (PTARIEAR) 1
T4,
10 70422000008 | Charger cable (AS) 1 16. 0366
CGEAF AR
10 70422000019 | Charger cable (EN) FE 4 (BRAR) 1 16. 0324
10 70422000020 | Charger cable (GB) e (EF) 1
11 30301100003 | Nut M10 25 4 03. 0259
12 30411100002 | Spring washer 10 B 4 03.0014
13 30401100002 | Flat washer 10 i 4 03.00513
14 70502120023 | Battery E 1 02. XDC. 220508
15 30311060003 | Nut M6 L85 2 03. 02440
16 54302000442 | Housing BAEE 1

31



4.4

Electric system 4

HS RS 4

ITtem Part No Description Qty Applied Date Remark
7 R 4 #HE & A EH#A HiE
16 54302000007 | Housing BAEE 1 02.01. 9074
16 54302000235 | Housing BAEE 1 02. FGJ. 0191
17 20202000614 Battery fixed bracket [E = % 1 40. 31. 198

18 20202003627 | Mounting plate TR 1
19 30211060012 | Screw M6X25 $EAT 6 03. 0853
20 30401060006 | Flat washer 6 i 6 03. 0644
21 30351060005 | Nut M6 W AR 6 03. 0587
22 30201080028 | Screw M8X16 BEAT 2

32




4.5 Electric system 5
BSR4 5
ITtem Part No Description Qty Applied Date Remark
7 KA 4 #E & A EH#A HiE
1 70601000009 | Electricity meter HE & 1 02. DLB. 2163
2 70104000005 | Hand brake switch AEFx 1
3 30211050013 | Screw M5X8 $EAT 2 03. 02260
4 54331000004 | Line Seat % B 1 02.01. 312415
5 20202000608 | Distribution cabinet B, e 46 1
6 30201050011 | Screw M5X16 BEAT 4 03.0133
7 70411010039 | Battery charger R 1 02. CDQ. 0296
8 70422000001 | Charger cable (NBS) FE L (EF) 1 16. 0348
8 70422000002 | Charger cable (UNI) FEL (B 1
8 70422000003 | Charger cable (BS) FE g (EAR) 1
8 70422000004 | Charger cable (SABS) 4% (FIER 1
8 70422000005 | Charger cable (SII) FE & (LLEFIR) 1
8 70422000006 | Charger cable (NBR) FHEL (BETAR) 1
8 70422000007 | Charger cable (IRAM) % (PTARIEAR) 1
T4,
8 70422000008 | Charger cable (AS) 1 16. 0366
CEAF AR
8 70422000019 | Charger cable (EN) L (AR 1 16. 0324
8 70422000020 | Charger cable (GB) % (EF 1
9 30301100003 | Nut M10 25 4 03. 0259
10 30411100002 | Spring washer 10 B 4 03.0014
11 30401100002 | Flat washer 10 i 4 03.00513
12 70502120023 | Battery & 1 02. XDC. 220508
13 30311060003 | Nut M6 25 2 03. 02440
14 54302000442 | Housing HEE 1
14 54302000007 | Housing BAEE 1 02.01. 9074
14 54302000235 | Housing BAEE 1 02. FGJ. 0191
15 20202000614 Battery fixed bracket [E = % 1 40. 31. 198

33



4.5

Electric system 5

HS R4 5

ITtem Part No Description Qty Applied Date Remark
7 KA 4 #E & A H# iE
16 20202003627 | Mounting plate TR 1

17 30211060012 | Screw M6X25 $EAT 6 03. 0853

18 30401060006 | Flat washer 6 A 6 03. 0644

19 30351060005 | Nut M6 BE s 6 03. 0587

20 30201080028 | Screw M8X16 $EAT 2

34




4.6

Electric system 6

HS RS 6

ITtem Part No Description Qty Applied Date Remark

7 KA 4 #E & EH# #iE

1 70411020002 | Battery charger (GB) & (EF) 1 02. CDQ. 0334

1 70411020003 | Battery charger (EN) & (BRAR) 1 02. CDQ. 0335

1 70411020004 | Battery charger (NBS) T (ER) 1 02. CDQ. 0336

1 70411020005 | Battery charger (UNI) T E (B 1 02. CDQ. 3396

1 70411020006 | Battery charger (BS) T (ER) 1 02. CDQ. 0342

1 70411020007 | Battery charger (SABS) e (FER) 1 02. CDQ. 3313

1 70411020008 | Battery charger (SII) T A& (ULEFIF) 1

1 70411020009 | Battery charger (NBR) T (BEHEF) 1 02. CDQ. 3372

1 70411020010 | Battery charger (IRAM) — Feg & (AR EHR) 1 02. CDQ. 3575
B

1 70411020011 Battery charger (AS) 1 02. CDQ. 3533
CGEAFTAF)

2 70601000009 | Electricity meter R & 1 02. DLB. 2163

3 70105000007 | Key switch PRI X 1 02.01. 2204

4 70104000005 | Hand brake switch AEFx 1

5 30211050013 | Screw M5X8 $EAT 2 03. 02260

6 30211040011 | Screw M4X25 $EAT 4 03. 0223

7 30401040005 | Flat washer 4 A 4 03.1138

8 30411040002 | Spring washer 4 ] 4 03. 0008

9 30301040001 | Nut M4 25 4 03. 0254

10 71131000005 | Plug 1% I 1 02.01.2211

11 20202001405 | Distribution cabinet T, i, 45 1

12 30301100003 | Nut M10 25 4 03. 0259

13 30411100002 | Spring washer 10 B 4 03.0014

14 30401100002 | Flat washer 10 i 4 03. 00513

15 70501120002 | Battery LR 1 02. XDC. 2221

16 30311060003 | Nut M6 L85 2 03. 02440

17 54302000442 | Housing BAEE 1

17 54302000007 | Housing BAEE 1 02. 01. 9074

35




4.6

Electric system 6

HS RS 6

ITtem Part No Description Qty Applied Date Remark
7 KA 4 #E & EH# #iE
17 54302000235 | Housing BAEE 1 02. FGJ. 0191
18 20202000614 Battery fixed bracket [E = % 1 40. 31. 198

19 30211060012 | Screw M6X25 $EAT 6 03. 0853
20 30401060006 | Flat washer 6 A 6 03. 0644
21 30351060005 | Nut M6 BE s 6 03. 0587

36




4.7

Electric system 7

HSR% 7

ITtem Part No Description Qty Applied Date Remark

7 KA 4 #E & A H# iE

1 70411020002 | Battery charger (GB) & (EF) 1 02. CDQ. 0334

1 70411020003 | Battery charger (EN) & (BRAR) 1 02. CDQ. 0335

1 70411020004 | Battery charger (NBS) T (ER) 1 02. CDQ. 0336

1 70411020005 | Battery charger (UNI) T E (B 1 02. CDQ. 3396

1 70411020006 | Battery charger (BS) T (ER) 1 02. CDQ. 0342

1 70411020007 | Battery charger (SABS) e (FER) 1 02. CDQ. 3313

1 70411020008 | Battery charger (SII) T A& (ULEFIF) 1

1 70411020009 | Battery charger (NBR) T (BEHEF) 1 02. CDQ. 3372

1 70411020010 | Battery charger (IRAM) 7 ® % (FTREAR) 1 02. CDQ. 3575
B

1 70411020011 Battery charger (AS) 1 02. CDQ. 3533
CGEAFTAF)

2 70601000009 | Electricity meter #E & 1 02. DLB. 2163

3 70105000007 | Key switch PRI X 1 02.01. 2204

4 20371020015 | Electricity meter HER 1 02. DLB. 317709

5 70104000005 | Hand brake switch AEFx 1

6 30211050013 | Screw M5X8 $EAT 2 03. 02260

7 30211040011 | Screw M4X25 $EAT 4 03. 0223

8 30401040005 | Flat washer 4 A 4 03.1138

9 30411040002 | Spring washer 4 B 4 03. 0008

10 30301040001 | Nut M4 25 4 03. 0254

11 71131000005 | Plug 1 1 02.01. 2211

12 20202001406 | Distribution cabinet B, i, 45 1

13 30301100003 | Nut M10 25 4 03. 0259

14 30411100002 | Spring washer 10 B 4 03.0014

15 30401100002 | Flat washer 10 A 4 03. 00513

16 70501120002 | Battery EER 1 02. XDC. 2221

17 30311060003 | Nut M6 L85 2 03. 02440

37




4.7

Electric system 7

HSR% 7

ITtem Part No Description Qty Applied Date Remark
7 R 4 #HE & EH# #iE
18 54302000442 | Housing BAEE 1

18 54302000007 | Housing BAEE 1 02. 01. 9074
18 54302000235 | Housing BAEE 1 02. FGJ. 0191
19 20202000614 Battery fixed bracket [E = 4 1 40. 31. 198
20 30211060012 | Screw M6X25 $EAT 6 03. 0853

21 30401060006 | Flat washer 6 i 6 03. 0644

22 30351060005 | Nut M6 W AR 6 03. 0587

38




4.8

Electric system 8

HS R4S 8

ITtem Part No Description Qty Applied Date Remark
7 KA 4 #E & A H# iE
1 70601000009 | Electricity meter HE & 1 02. DLB. 2163
2 20371020015 | Electricity meter HE R 1 02. DLB. 317709
3 70104000005 | Hand brake switch AEFx 1
4 30211050013 | Screw M5X8 $EAT 2 03. 02260
5 54331000004 | Line Seat 293 1 02.01. 312415
6 20202000617 | Distribution cabinet Bie, i, 45 1 40. 31.199
7 30201050011 | Screw M5X16 BEAT 4 03.0133
8 70411010039 | Battery charger R 1 02. CDQ. 0296
9 70422000001 | Charger cable (NBS) FE L (EF) 1 16. 0348
9 70422000002 | Charger cable (UNI) FEL (B 1
9 70422000003 | Charger cable (BS) FE g (EAR) 1
9 70422000004 | Charger cable (SABS) FHEL& (FER) 1
9 70422000005 | Charger cable (SII) FH & (LEFIHT) 1
9 70422000006 | Charger cable (NBR) FHEL (BETAR) 1
9 70422000007 | Charger cable (IRAM) % (PTARIEAR) 1
T4,
9 70422000008 | Charger cable (AS) 1 16. 0366
CEAF AR
9 70422000019 | Charger cable (EN) % (AR 1 16. 0324
9 70422000020 | Charger cable (GB) e (EF) 1
10 30301100003 | Nut M10 25 4 03. 0259
11 30411100002 | Spring washer 10 B 4 03.0014
12 30401100002 | Flat washer 10 i 4 03. 00513
13 70502120023 | Battery & 1 02. XDC. 220508
14 30311060003 | Nut M6 25 2 03. 02440
15 54302000442 | Housing BAEE 1
15 54302000007 | Housing BAEE 1 02. 01. 9074

39




4.8

Electric system 8

HS R4S 8

ITtem Part No Description Qty Applied Date Remark
F5 R 4 #HE & A H# &E
15 54302000235 | Housing BAEE 1 02. FGJ. 0191
16 20202000614 Battery fixed bracket [E = % 1 40. 31. 198

17 20202003627 | Mounting plate TR 1
18 30211060012 | Screw M6X25 $EAT 6 03. 0853
19 30401060006 | Flat washer 6 A 6 03. 0644
20 30351060005 | Nut M6 W B 6 03. 0587
21 30201080028 | Screw M8X16 BEAT 2

40




4.9

Electric system 9

HS RS9

ITtem Part No Description Qty Applied Date Remark

7 KA 4 #E & A EH#A HiE

1 70411020002 | Battery charger (GB) & (EF) 1 02. CDQ. 0334

1 70411020003 | Battery charger (EN) & (BRAR) 1 02. CDQ. 0335

1 70411020004 | Battery charger (NBS) T (ER) 1 02. CDQ. 0336

1 70411020005 | Battery charger (UNI) T E (B 1 02. CDQ. 3396

1 70411020006 | Battery charger (BS) T (ER) 1 02. CDQ. 0342

1 70411020007 | Battery charger (SABS) e (FER) 1 02. CDQ. 3313

1 70411020008 | Battery charger (SII) T A& (ULEFIF) 1

1 70411020009 | Battery charger (NBR) T (BEHEF) 1 02. CDQ. 3372

1 70411020010 | Battery charger (IRAM) — Feg & (AR EHR) 1 02. CDQ. 3575
B

1 70411020011 Battery charger (AS) 1 02. CDQ. 3533
CGEAFTAF)

2 70601000009 | Electricity meter R & 1 02. DLB. 2163

3 20371020015 | Electricity meter HE R 1 02. DLB. 317709

4 70104000005 | Hand brake switch AEFx 1

5 30211050013 | Screw M5X8 $EAT 2 03. 02260

6 30211040011 | Screw M4X25 $EAT 4 03. 0223

7 30401040005 | Flat washer 4 A 4 03.1138

8 30411040002 | Spring washer 4 ] 4 03. 0008

9 30301040001 | Nut M4 25 4 03. 0254

10 71131000005 | Plug 1% I 1 02.01. 2211

11 20202000620 | Distribution cabinet T, i, 45 1 40. 31. 200

12 30301100003 | Nut M10 25 4 03. 0259

13 30411100002 | Spring washer 10 B 4 03.0014

14 30401100002 | Flat washer 10 i 4 03.00513

15 70501120002 | Battery LR 1 02. XDC. 2221

16 30311060003 | Nut M6 L85 2 03. 02440

17 54302000442 | Housing BAEE 1

41




4.9

Electric system 9

HS RS9

ITtem Part No Description Qty Applied Date Remark
F5 R 4 #HE & A H# iE
17 54302000007 | Housing BAEE 1 02. 01. 9074
17 54302000235 | Housing BAEE 1 02. FGJ. 0191
18 20202000614 Battery fixed bracket [E = % 1 40. 31. 198

19 30211060012 | Screw M6X25 $EAT 6 03. 0853
20 30401060006 | Flat washer 6 A 6 03. 0644
21 30351060005 | Nut M6 W B 6 03. 0587

42




4.10

Electric system 10

HS R4S 10

ITtem Part No Description Qty Applied Date Remark
7 KA 4 #E & A H #iE
1 20371020015 | Electricity meter HE R 1 02. DLB. 317709
2 70104000005 | Hand brake switch AEFx 1
3 30211050013 | Screw M5X8 $EAT 2 03. 02260
4 54331000004 | Line Seat % B 1 02.01. 312415
5 20202000242 | Distribution cabinet B, e 46 1 30. 26. 0363
6 30201050011 | Screw M5X16 BEAT 4 03.0133
7 70411010039 | Battery charger R 1 02. CDQ. 0296
8 70422000001 | Charger cable (NBS) FE L (EF) 1 16. 0348
8 70422000002 | Charger cable (UNI) FEL (B 1
8 70422000003 | Charger cable (BS) FE g (EAR) 1
8 70422000004 | Charger cable (SABS) 4% (FIER 1
8 70422000005 | Charger cable (SII) FE & (LLEFIR) 1
8 70422000006 | Charger cable (NBR) FHEL (BETAR) 1
8 70422000007 | Charger cable (IRAM) % (PTARIEAR) 1
T4,
8 70422000008 | Charger cable (AS) 1 16. 0366
CEAF AR
8 70422000019 | Charger cable (EN) L (AR 1 160324
8 70422000020 | Charger cable (GB) % (EF 1
9 30301100003 | Nut M10 25 4 03. 0259
10 30411100002 | Spring washer 10 B 4 03.0014
11 30401100002 | Flat washer 10 i 4 03. 00513
12 70502120023 | Battery & 1 02. XDC. 220508
13 30311060003 | Nut M6 25 2 03. 02440
14 54302000442 | Housing HEE 1
14 54302000007 | Housing BAEE 1 02.01. 9074
14 54302000235 | Housing BAEE 1 02. FGJ. 0191

43




4.10

Electric system 10

HS R4S 10

ITtem Part No Description Qty Applied Date Remark
7 KA 4 #E & A H #iE

15 20202000614 Battery fixed bracket [E = % 1 40. 31. 198

16 20202003627 | Mounting plate TR 1

17 30211060012 | Screw M6X25 $EAT 6 03. 0853

18 30401060006 | Flat washer 6 A 6 03. 0644

19 30351060005 | Nut M6 BE s 6 03. 0587

20 30201080028 | Screw M8X16 BEAT 2

44




4.11

Cable assembly 1
A 1

ITtem Part No Description Qty Applied Date Remark
e R £ S HE &l B &E
A 20102030001 | Power line components A &AL 1

Battery—emergency stop
1 20102030002 B IE AR L2 2 1

cable

Battery negative
2 20102030003 RLAR AR LA £ 1

electrode cable
3 20102030456 | Charger-positive cable 78 4 IFM% #8484 1
4 20102030457 | Charger-negative cable 7R 4 MM .44 1

Electricity
5 20102030458 BE R ERBEUAL 1

meter—-positive cable

Electricity
6 20102030459 B R A S A 1

meter—negative cable

AE-REMA®

7 20102030004 Contactor—switch cable 1

45




4.12 Cable assembly 2
L2 S 2

ITtem Part No Description Qty Applied Date Remark

e R £ S HE & EH# &

A Power line components oA & 1

20102030563

Battery—emergency stop

1 20102030002 B IE A L2 2 1
cable
Battery negative

2 20102030003 RLAR AR LA £ 1
electrode cable
Electricity

3 20102030458 BE R ERBEHL 1
meter—-positive cable
Electricity

4 20102030459 HE R A S A 1
meter-negative cable

5 .
AE-REMAE®
5 20102030004 Contactor—switch cable 1

46




4.13 Cable assembly 3
FLA K 3

ITtem Part No Description Qty Applied Date Remark
F5 KA £ S #E &l B &E
A 20102030565 | Power line components A &AL 1

Battery—emergency stop
1 20102030002 B IE AR L2 2 1

cable

Battery negative
2 20102030003 B U LA 2 1

electrode cable

3 20102030456 | Charger-positive cable 78 4 IFM% #8484 1
4 20102030457 | Charger-negative cable 7R 4 MM .44 1
AE-REMAE®
5 20102030004 Contactor—switch cable 1
Electricity
6 20102030458 BE R ERBEHL 1

meter—-positive cable

47




4.14

Cable assembly 4

NS 4

ITtem Part No Description Qty Applied Date Remark
e R £ S HE & A EH#A &
A 20102030566 | Power line components A &AL 1

Battery—emergency stop
1 20102030002 B IE AR L2 2 1

cable

Battery negative
2 20102030003 RLAR AR LA £ 1

electrode cable

AE-REMAEH

3 20102030004 Contactor—switch cable 1

Electricity
4 20102030458 BE R ERBEUAL 1

meter—-positive cable

48




FAF B IR 2% b il 3 7R OR B AR R AL !

The power of interpretation of this part catalogue will be preserved by the manufacturer eventually!

49



	1.1
	Body system（1600）
	车身系统（1600）
	1.1
	Body system（1600）
	车身系统（1600）
	1.2
	Body system（2000）
	车身系统（2000）
	1.2
	Body system（2000）
	车身系统（2000）
	1.3
	Body system-with guide rail（2000）
	车身系统-带导轨（2000）
	1.3
	Body system-with guide rail（2000）
	车身系统-带导轨（2000）
	1.4
	Body system（2500-3000）
	车身系统（2500-3000）
	1.4
	Body system（2500-3000）
	车身系统（2500-3000）
	1.5
	Body system-with guide rail（2500-3500）
	车身系统-带导轨（2500-3500）
	1.5
	Body system-with guide rail（2500-3500）
	车身系统-带导轨（2500-3500）
	1.602
	Operating system
	操纵系统
	1.7
	Brake wheel assembly (PA)
	刹车轮组件（尼龙轮）
	1.8
	Brake wheel assembly (PU)
	刹车轮组件（聚氨酯轮）
	1.9
	Driven wheel assembly (PA)
	从动轮组件（尼龙轮）
	1.10
	Driven wheel assembly (PU)
	从动轮组件（聚氨酯轮）
	2.1
	Mast lifting system（1600）
	起升系统（1600）
	2.2
	Mast lifting system（2000-3000）
	起升系统（2000-3000）
	2.3
	Mast lifting system-with guide rail（2000-3500）
	起升系统-带导轨（2000-3500）
	2.4
	Fork assembly
	货叉组件
	3.101
	Hydraulic system
	液压系统
	3.2
	Hydraulic pump assembly （< 3000）
	动力单元（< 3000）
	3.301
	Hydraulic pump assembly （≥ 3000）
	动力单元（≥ 3000）
	3.4
	Lift cylinder 1
	起升油缸1
	3.5
	Lift cylinder 2
	起升油缸2
	4.1
	Electric system 1
	电气系统1
	4.1
	Electric system 1
	电气系统1
	4.2
	Electric system 2
	电气系统2
	4.2
	Electric system 2
	电气系统2
	4.3
	Electric system 3
	电气系统3
	4.3
	Electric system 3
	电气系统3
	4.4
	Electric system 4
	电气系统4
	4.4
	Electric system 4
	电气系统4
	4.5
	Electric system 5
	电气系统5
	4.5
	Electric system 5
	电气系统5
	4.6
	Electric system 6
	电气系统6
	4.6
	Electric system 6
	电气系统6
	4.7
	Electric system 7
	电气系统7
	4.7
	Electric system 7
	电气系统7
	4.8
	Electric system 8
	电气系统8
	4.8
	Electric system 8
	电气系统8
	4.9
	Electric system 9
	电气系统9
	4.9
	Electric system 9
	电气系统9
	4.10
	Electric system 10
	电气系统10
	4.10
	Electric system 10
	电气系统10
	4.11
	Cable assembly 1
	电缆总成1
	4.12
	Cable assembly 2
	电缆总成2
	4.13
	Cable assembly 3
	电缆总成3
	4.14
	Cable assembly 4
	电缆总成4

